Twinseat

Picture Number

Part Number

Description

Per

Model Name

1

83-3633

Dual seat Oil in Frame 1 All

2

40-8046

Sidecover rubber buffer, Left/Right hand 5 All

3

14-0219

Bolt 5/16 UNF x 1 1/2 2 Lightning & Thunderbolt

4

75-2725

Silencer clamp 2 Lightning & Thunderbolt

5

75-2719

Swivel for silencer clamp 4 Lightning & Thunderbolt

6

54-8003

Spring washer 2 Lightning & Thunderbolt

7

21-1908

Nut, 1/4 UNF red hExhuast 2 Lightning & Thunderbolt

8

14-0101

Set bolt 4 Lightning & Thunderbolt

9

71-2283

Bracket – Silencer to frame 2 Lightning & Thunderbolt

10

14-1301

Nut, 1/4 UNF Nyloc 4 Lightning & Thunderbolt

11

02-0525

Plain washer, 1/4 2 A65FS (Firebird Scrambler)

12

14-0605

Bolt 1 A65FS (Firebird Scrambler)

13

82-9020

Washer 1 A65FS (Firebird Scrambler)

14

14-1301

1/4 UNF Nyloc 1 A65FS (Firebird Scrambler)

15

71-2618

Bracket 1 A65FS (Firebird Scrambler)

16

70-9716

Heatshield 1 A65FS (Firebird Scrambler)

17

70-5874

Silencer Clip 2 A65FS (Firebird Scrambler)

18

70-9698

H pipe 1 A65FS (Firebird Scrambler)

19

14-1302

Nut, 5/16 UNF 4 A65FS (Firebird Scrambler)

20

54-8003

Spring washer 4 A65FS (Firebird Scrambler)

21

70-3768

D’ washer 8 A65FS (Firebird Scrambler)

22

75-2725

Silencer clamp 2 A65FS (Firebird Scrambler)

23

40-0219

Bolt 4 A65FS (Firebird Scrambler)

24

82-9020

Washer 1 A65FS (Firebird Scrambler)

25

14-0604

Screw 1 A65FS (Firebird Scrambler)

26

71-1710

Silencer,  Oil in Frame 2 Lightning & Thunderbolt

26

71-2654

Silencer 2 A65FS (Firebird Scrambler)

26

71-2382

Megaphone Silencer 1 Lightning & Thunderbolt

27

83-2640

Chainguard 1 All

28

60-2347

Washer 1 All

29

14-0206

Bolt 1/4x 1 3/4 UNF 1 All

30

14-0101

Set bolt 4 All

31

60-2417

Spring Washer 4 All

32

83-2867

Hinge – Twinseat 2 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk